14"

///ATOM MODEL 415 LAWN EDGER PARTS LIST

KEY #| PART # DESCRIPTION KEY #| PART # DESCRIPTION
1 40650 | Screw M5 x36mMm 45 | 44018 | Main Body green -
2 40652 | Nut Nyloc 5mm 46 | 44019 | Main blade cover green
3 | 43860 | Bearing with seal 32 x 10 x 12 + 4mm 47 | 44020 | Blade cover lid green
4 40906 | “O" ring 64 x 1. 75mm o 48 | 44022 | Grass shield limiter green
6 | 43089 | 10 2/3", 271mm Cross Blade Set x 1.6mm 49 | 44024 | Grass shield green
7] 43865 ”Bearlnnguth seal 37 X 12x12+25mm 50 | 44028 | Height adj. Handle green
'8 |43112|BadeDum 51| 44030 | Heightadj. pingreen
9 | 43114 | Blade Shaft Drive 52 | 44032 | Wheelarmgreen
10 | 44083 | Pinion Beanng Pin- 53 | 44059 Englne Mount
11 43289 | Clutch drum cup - 54 44035 | Wheel bush
13 | 43128 | Warning Labet “Blade Cover” - 56 | 44042 ] Dust cover green
______ 15 | 43133 | Warning Label “Handle” 59 | 44049 | Manual - Model 415 e
16 | 43165 | Gas Motor A-31-3 AST | 60 | 44050 | Atom label model no.415
'''' 17 | 43173 | Nut M12 x 1.75mm 61 | 44163 | Switch wire
18143176 | Pinion L/E ] | 62 | 44051 | Throttle cableass’y
19 | 43163 | 3/8 Flange Nut 63 | 44060 | Right handle tube
21 43198 | Trigger Spring (Compression) 64 | 44061 | Left handle tube
22 | 43199 | Small Compression Spring 65 | 44062 | Handle cross brace
27 | 43227 | Grease and Dispenser 66 | 44084 i Right handle grip
29 | 43245 | Crown Gear 67 | 44190 | Handle Throttle assy complete (with switch)
30 | 43288 | Red throttle trigger 68 | 44085 | Trigger cover
33 | 43292 | Red Throttle interlock 69 | 44070 | Left handle grip
o 1 ‘ 70 | 44064 | Handle bolt hex head retainer
35 [ 43452 | Ht.Adj.Comp. Spring 71 | 44072 | Atom body label
36 | 43484 | Wheel arm washer 22.4 x 5.9 72 | 44074 | Handle bolt 1/4” x 6”
37 43600 | Screw(For engine mount) 73 | 44078 } Wheel Seal
38 | 43719 | Debris deflector Spring 74 | 43116 | Blade Washer large
39 | 43759 | Wheel ass’y complete 75 | 43173 | Blade Nut
41 | 43790 | Screw M5.5mm x 22mm 76 | 50098 | Bearing with seal 12 x 32 x 10
42 44003 | Handle knob Black w/nut (44075 + 44006) 77 43115 | Washer bevel spring
43 | 44057 | Pinion Drive Shaft 78 | 43980 | Flange bush spacer
79 | 44440 | Switch




St

///ATOM MODEL 415 LAWN EDGER PARTS LIST




///ATOM A31-3 AST ENGINE PARTS LIST

KEY PART # DESCRIPTION KEY # PART # DESCRIPTION
1| 43441 | Ar Cleaner & Muffler Cover(includes 2 & 34) | 26 | 43429 | Pulley Retainer
2 | 43302 | ArCleanerFiter 27 | 43364 | PulHande
3 43304 | Carburetor Mounting Screw Assy 28 | 43366 |Rope
4 43420 Choke Extention 29 43430 Pressure Plate Assy{Includes 47)
5 43442 Choke Plate 30 43431 Starter Housing Assy(includes 23-29,31 & 47)
6 43443 Carburetor Assy(Includes 7 & 18) 3 43438 Housing Screw )
7 43314 Carburetor Gasket 32 43123 Clutch Washer o
8 43317 Carburetor Mount Assy Screw 33 43119 Clutch Rotor Assy
9 43316 Primer/Hose Assy 34 43400 Cover Screw o
10 43318 Carburetor Mount Assy(Includes 8,11 & 12) 35 50581 Engine Switch Wire
11 43320 Reed Assy 36 50582 Engine Ground Wire _
12 43421 Carburetor Mount Gasket 37 43434 Module Assy(Includes 36)
13 43422 Crank Case Service Assy(Inciudes 8) 38 43374 Spark Plug .
14 43338 Rear Mounting Pad 39 43381 Muffler Assy(includes 40-42)
15 1 43423 | Fuel Tank Assy(Includes 16-18) 40 43438 Spark Arrestor Screen
16 43342 | Fuel Cap Assy 41 43376 | Exhaust Gasket
17 | 43340 | Fuel Return Line 42 43378 | Muffler Mounting Bolt Assy
18 | 43344 Fuel Line Assy 43 43435 | Cylinder Assy(Includes 45 & 46)
19 | 43334 | Front Mounting Pad _ _ 44 | 43437 | Piston Rod assy
20 | 43349 | Shroud Extension & Stand (includes 34) 45 | 43386 | Cylinder Gasket
21 - 43351 Flywheel Assy 46 43383 Cylinder Bolt
22 | 43425 | Spacer {47 | 43438 |screw e
23 | 43426 | Recoi Pulley | 48| ‘44051 |ThrottleCable
24 43427 Recoil Spring . 1 49 43117 | Clutch spring
25 | 43428 | Rope Guide _ | 50 | 43394 | PistonRing Set ] o

16

338270



